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« GARRA 300 W/Single Levelling Roller

54\

55

*|tems 1and 2 - See page 11
* [tem 4 - See page 12
*|tem 5 - See page 13
*|tem 6 - See page 17
*|tem 7 - See page 18
* [tem 8 - See page 19
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« Table GARRA 300 W/Single Levelling Roller

Parts Catalog
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o Code Product description =S S SS SIS S Code Product description S s sSsSSES
B SEHEEIEIEE 58|52 ek
*1 | 5084010266-9 | Complete Drawbar 11111 36 | 6020310591-9 | Round Head Pin @30,53 X 98mm 3
*1 15084010282-0 | Complete Drawbar 11| 1 |37 5432010642-0 | Pin Of @1.1/4" X 210mm 2
*2 | 5204010604-9 | Complete Wheel Hub 1 38 | 5432010647-0 | Pin 0f @1.1/2" X 200mm 2
3 15232011991-0 | Left Wheel Shaft 1111 39 16020310660-5 | Pin French Cab @28 x 105mm 1
3 15232012253-8 | Left Wheel Shaft 1| 1 || 40|5432010025-1 | Pin @1.1/4" X 215mm 1
3 |5232011989-8 | Right Wheel Shaft 1T(1]1]1 41 15024010061-1 | Smooth Washer 33,5 X 53,5 X 4,75mm 7
3 |5232012251-1| Right Wheel Shaft 1| 1 || 425024010352-1| Smooth Washer @39 X @60 X 4,75mm 4
*4 15124010800-7 | Coulter Disc (Plain Disc Blade 18" X 5,00mm) 7 19 111315 17 | 43 |5024010192-8 | Smooth Washer @30 X @52 X 4,75mm(Galvanised) 1
*5 1 5326011777-3 | Shank 719 1113 15]|17 || 44 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm 414,416 |6 6
*6 | 5530016252-4 | Complete Rear Roller Support 2 44|46 6 |45 6020050116-3 | Cotterpin1/4"X2" 6
*7 | 5502010087-6 | Complete Rollert 150mm To Grease 1 46 | 6020390301-7 | Lock @5,75 X 50mm 7
*7 15502010107-4 | Complete Levelling Roller Of 1300mm Grease 2 2 47 16020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 16
*7 |1 5502010123-6 | Levelling Roller 1600mm (Grease) 2 1| 2 || 48]6020010412-1 | Pressure Washer 5/8" Media Industry 28 136 | 44 | 52 | 60 | 68
*7 15502010116-3 | Complete Levelling Roller Of 1900mm Grease 2 1 || 49 |6020010414-8 | Pressure Washer 3/4" Media Industry 16
*8 | 6020059789-6 | Hydraulic Cylinder "D.A" @2" X @#4" X 287mm(Course) X 575mm ( Closed ) 2 50 | 6020010406-7 | Pressure Washer 3/8" Media Industry 8,18 812112 12
9 16020270122-4 | Nipple R.3/4"16Fpp Unf(Class1A) X R.3/8" 19F Bsp(G)X42,5mm- W/Hex. 1”(Special) | 2 51 | 6020090404-7 | Male Quickly Coupling 1/2" 2
10 | 5484010167-6 | Complete Regulator (Scarifier) 1 52 | 5484010079-3 | Left Regulation 1
11 | 5498010053-0 | Complete Wheel 11X 15 - BI12 Ply 21222 53 |5484010166-8 | Regulator 1
11 |1 5498010242-7 | Wheel 18" X 9" Mounted With Tire 10.5/80-18 (10 Ply) 2 | 2 || 54 | 5484040047-9 | Right Regulation 1
12 | 5404010895-8 | Main Frame 07 Shanks 1 55 16020130108-7 | Grease Fitting 1/8" 2
12 | 54040108966 | Main Frame 09 Shanks 1 56 | 6020050362-0 | Inner Tube Pa 15/16 21222
12 | 5404010897-4 | Main Frame 11 Shanks 1 56 | 6020055650-2 | Inner Tube For Tyre 10.5/80-18(10 And 12 Ply) Super Flotation(I1) Valve Tr15 2|2
12 | 5404010902-4 | Main Frame 13 Shanks 1 57 16020310418-1 | Tyre 11X15 Bl 12Ply 212022
12 | 5404010984-9 | Main Frame 15 Shanks 1 57 16020310396-7 | Tyre 10.5/80-18 (10 Linings) Super Flotation (I1) 22
12 | 5404010986-5 | Main Frame 17 Shanks 1 || 58 |6020350397-3  Rim 10.0 Ply x15" (Wheel 11X15) 212122
13 | 5530016253-2 | Complete Articulation Support Of Roll 24|44 6|6 | 58|6020350416-3 | Agriultural Wheel W9"X 18" 22
14 | 5530016256-7 | Right Wheelset Support 2 59 | 5530016254-0 | Rear Articulation Support Of Roll 2144141616
15 | 5530016255-9 | Left Wheelset Support 2 60 | 5136016322-2 | Plate Of 140 X 150 X 12,5mm 24 414166
16 | 5558010489-3 | Piston Lock Of 281mm For Rod Of @2" 1 61  6020311087-4 | Hexagonal Head Bolt 5/8" X 4.1/2" 11F Unc1A Gr5 Rp 8 16|16 |16 | 24 | 24
17 | 5558010490-7 | Piston Lock Of 281Tmm For Rod Of @41,27mm 1 62 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 811616 16 24| 24
18 | 5530016299-0 | Support Of Coulter Disc 719111 131517 || 63 |6020010412-1 | Pressure Washer 5/8" Media Industry 8 16|16 | 16 | 24 | 24
19 |5136016331-1 | Plate Of 170X 150 X 12,5mm 709111131517 | 64 | 5432010641-1| Pin 0f @1.1/8" X 182mm 244 4166
20 | 6020312083-7 | Hexagonal Head Bolt 5/8" X 7" 11F Unc1A Gr5 Rp 28 | 36 | 44 | 52| 60 | 68 || 65 | 6020310499-8 | Heavy Elastic Pin @8 X 50mm 41888 12|12
21 | 6020311069-6 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt Wth Point 1411822 26| 30 | 34 || 66 | 5372011575-8 | Hydraulic hose @3/8” w/ 1TRG and 17CG x 2400mm 2
22 | 6020311225-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 16 66 | 53720115774 | Hose #3/8”W/1Trg and 1Tcg 3000mm 22
23 1 6020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 41 4 4|66 6 |66 5372011677-0 Hydraulichose @3/8”w/1TRG and 1TCG x 3500mm 2|2
24 | 6020310765-2 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.15/16" Height 14,00mm 28 | 36 | 44 | 52| 60 | 68 || 66 | 5372011582-0 | Hydraulic hose #3/8”w/ 1TRG and 1TCG x 4100mm 2
251 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 1511923 |27 | 31 35| 67  6020310899-3 | Hexagonal Head Bolt M6 X 1,00 X 60mm CI8.8 Rp 3
26 | 5530060001-7 | Small Support Of Hoses 1 68 | 5024010360-2 | Smooth Washer @7 X @35 X 2,00mm 3
27 160201301087 | Grease Fitting 1/8" 919199 /10|10]|| 69 |5530018984-8 | Complete Ol Divider Support 1
28 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2 70 | 6020079071-8 | Flow divider Mtda08 100L/Min 1
29 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2 711 5372011096-9 | Hose @3/8" X 3000mm With 1Tcg And 1Trf With Male Quickly Coupling 1
30 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 2 72 | 5372011817-0 | Hydraulic hose @3/8”w/ 2TCG SAE T00R2AT x 2000mm 2
31 | 5348050015-2 | Complete Limiter Of @51 X 25mm 2 72 | 5372011876-5 | Hydraulic hose @3/8”w/ 2TCG SAE T00R2AT x 2700mm 2|2
32 | 6020310462-9 | French Head Pin @9,8 X 80mm 2 72 | 5372011827-7 | Hose #3/8" w/2Tcg X 3500mm 2022
33 1 6020310421-1 | French Head Pin #9,8 X 61mm 2 73 1 6020270119-4 | Nipple Mf.1/2”Bsp-Or C/Cn and Reb Hex X Mf.3/4” Jiccomp.44,70mm 1
34 1 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 4 74 15372011092-6 | Hose @3/8" X 3000mm With 1Trg And 1Trf With Male Quickly Coupling 1
35 16020010723-6 | Nylon Clamp for Pipe and Hose (Pa-5X1) 81818 112112]12 Optional

75 | 5498010242-7 | Wheel 18”X 9" Mounted With Tire 10.5/80-18 (10 Ply) L [ lala] |
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« GARRA 300 W/Double Levelling Roller
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*|tems 1and 2 - See page 11
*|tem 4 - See page 12
*|tem 5 - See page 13

*|tem 7 - See page 18
* |tem 8 - See page 19 * Note: Roller Arm Explosion is on page 17.
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« Table GARRA 300 W/Double Levelling Roller
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*1 15084010266-9 | Complete Drawbar 1T11]1 35 1 6020310462-9 | French Head Pin 09,8 X 80mm 2
*1 15084010282-0 | Complete Drawbar 11| 1 | 36 6020310421-1| French Head Pin #9,8 X 61Tmm 2
*2 |15204010604-9 | Complete Wheel Hub 1 37 16020390308-4 | Lock Nma - Type "R" 4,5 X 80mm 4
3 15232011989-8 | Left Wheel Shaft 111 38 16020010723-6 | Nylon Clamp for Pipe and Hose (Pa-5X1) 8 8 8112112 12
3 15232012251-1 | Left Wheel Shaft 11 1] 1] 1 /|39]6020310591-9  Round Head Pin #30,53 X 98mm 3
3 15232011991-0 | Right Wheel Shaft 111 40 | 5432010642-0 | Pin Of @1.1/4" X 210mm 2
3 |5232012253-8 | Right Wheel Shaft 1111 1| 41 5432010647-0 | Pin 0f @1.1/2" X 200mm 2
*4 | 5124010800-7 | Coulter Disc (Plain Disc Blade 18" X 5,00mm) 709 11131517 | 42 6020310660-5 | Pin French Cab @28 x 105mm 1
*5 1 5326011777-3 | Shank 719 1113|1517 || 43 |5432010025-1 | Pin @1.1/4" X 215mm 1
*6 | 5530017292-9 | Roller Arm Support 2444 6| 6 | 44|5024010061-1 Smooth Washer @33,5X @53,5 X 4,75mm 7
*7 15530017358-5 | Roller Support 2073mm 1 45 1 5024010352-1 | Smooth Washer @39 X 960 X 4,75mm 4
*7 |1 5530017360-7 | Roller Support 1240mm 2 2 46 | 5024010192-8 | Smooth Washer 330 X @52 X 4,75mm(Galvanised) 1
*7 15530017361-5 | Roller Support 1528mm 2 1 | 2 || 47 |5024010075-1| Smooth Washer #10,3 X @25 X 2,00mm 41414 666
*7 1 5530017362-3 | Roller Support 1828mm 2 1 || 48 |6020050116-3 | Cotterpin 1/4" X 2" 6
*8 | 6020059789-6 | Hydraulic Cylinder "D.A" @2" X @#4" X 287mm(Course) X 575mm ( Closed ) 2 49 16020390301-7 | Lock @5,75 X 50mm 7
9 16020270122-4 | Nipple R.3/4" 16Fpp Unf(Class1A) X R.3/8” 19F Bsp(G)X42,5mm- W/Hex. 1” 2 50 |6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 16
10 | 5498010053-0 | Complete Wheel 11X 15 - BI12 Ply 111 1]1 51 |6020010412-1 | Pressure Washer 5/8" Media Industry 38 | 57 | 66 68 | 90 | 98
10 | 5498010242-7 | Wheel 18" X 9" Mounted With Tire 10.5/80-18 (10 Ply) Super Flotation (I1) 1] 1 ||52]6020010414-8 | Pressure Washer 3/4" Media Industry 16
11 | 5530016256-7 | Right Wheelset Support 2 53 | 6020010406-7 | Pressure Washer 3/8" Media Industry 8 18 8 |12/12 12
12 1 5530016255-9 | Left Wheelset Support 2 54 |5484010167-6 | Complete Regulator (Scarifier) 1
13 | 6020312083-7 | Hexagonal Head Bolt 5/8" X 7" 11F Unc1A Gr5 Rp 36 | 52| 60 | 68| 84 | 92 || 55 |5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 214 4141616
14 | 6020310179-4 | Hexagonal Head Bolt 5/8”X 1.3/4” 11F Unc1A Gr5 Rt 24446 6| 56/6020310760-1  Hexagonal Nut5/8"11FUncGr5 Ch.1.1/16" Height 15,00mm 15119123 |27 | 84 35
15 | 6020310765-2 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.15/16" Height 14,00mm 36 | 52| 60 | 68 | 31| 92 || 57 | 5484010079-3 | Regulation with Left Thread 1
16 | 5136015795-8 | Lock Plate 112 2 2| 1 | 58/5484010166-8 Third Point Regulator 1
16 | 5136017835-1 | Lock Plate 2 1| 2 || 59 |5484040047-9 | Regulation with Right Thread 1
17 1 5136017851-3 | Lower Plate of Rear Roller 24 446 | 6 |60 60201301087/ Grease Fitting 1/8" 2
18 | 5530017289-9 | Roller Articulation Support 2414 4 6|6 | 61 6020050362-0 InnerTube Pa15/16 2121212
19 16010601211-6 | Counterweight 24,6 4|7 6 |61 6020055650-2 InnerTube ForTyre 10.5/80-18(10 And 12 Ply) Super Flotation(I1) Valve Tr15 22
20 | 6020090404-7 | Male Quickly Coupling 1/2" 2 62 | 6020310418-1 | Tyre 11X15 Bl 12Ply 212122
21 1 5530016299-0 | Support Of Coulter Disc 70911 1315]17 | 62 |6020310396-7 | Tyre 10.5/80-18 (10 Linings) Super Flotation (I1) 22
22 | 5136016331-1 | Plate Of 170 X 150 X 12,5mm 719 1113 15]17 | 63 |6020350397-3 | Rim 10.0 Ply x15" (Wheel 11X15) 21222
23 1 6020311069-6 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt Wth Point 14| 18|22 26 | 30 | 34 || 63 |6020350416-3 | Agriultural Wheel W9" X 18" 2|2
24 | 6020311225-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 16 64 | 5372011092-6 | Hose @3/8" X 3000mm With 1Trg And 1Trf With Male Quickly Coupling 1
25 16020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 41 4 46| 6| 6 |65]6020270119-4| Nipple Mf.1/2”Bsp-Or C/Cn and Reb Hex X Mf.3/4" Jiccomp.44,70mm 1
26 | 5404010895-8 | Main Frame 07 Shanks 1 66 | 5372011575-8 | Hydraulic hose @3/8”w/ 1TRG and 17CG x 2400mm 2
26 | 5404010896-6 | Main Frame 09 Shanks 1 66 | 5372011577-4 | Hydraulic hose @3/8”w/ 1TRG and 1TCG X 3000mm 2|2
26 | 5404010897-4 | Main Frame 11 Shanks 1 66 | 5372011677-0 | Hose #3/8”W/1Trg and 1Tcg 3500mm 2|2
26 | 5404010902-4 | Main Frame 13 Shanks 1 66 | 5372011582-0 | Hydraulic hose @3/8”w/ 1TRG and 17CG x 4100mm 2
26 | 5404010984-9 | Main Frame 15 Shanks 1 67 | 6020310899-3 | Hexagonal Head Bolt M6 X 1,00 X 60mm CI8.8 Rp 3
26 | 5404010986-5 | Main Frame 17 Shanks 1 || 68 |5024010360-2 | Smooth Washer @7 X @35 X 2,00mm 3
27 | 5530060001-7 | Small Support Of Hoses 1 69 | 5530018984-8 | Complete Oil Divider Support 1
28 1 6020130108-7 | Grease Fitting 1/8" 91919 91010/ 70 6020079071-8 | Flow divider Mtda08 100L/Min 1
29 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2 71 | 5372011096-9 | Hose ©3/8" X 3000mm With 1Tcg And 1Trf With Male Quickly Coupling 1
30 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2 72 | 5372011817-0 | Hydraulic hose @3/8” w/ 2TCG SAE 100R2AT x 2000mm 2
31 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 2 72 | 5372011876-5 | Hydraulic hose @3/8"w/ 2TCG SAE 100R2AT x 2700mm 2|2
32 | 5348050015-2 | Complete Limiter Of @51 X 25mm 2 72 15372011827-7 | Hose 3/8" w/2Tcg X 3500mm 21212
33 | 5558010489-3 | Piston Lock Of 281mm For Rod Of 32" 1 Optional
34 | 5558010490-7 | Piston Lock Of 281mm For Rod Of #41,27mm 1 73 | 5498010242-7 | Wheel 18”X 9" Mounted With Tire 10.5/80-18 (10 Ply) \ [212]
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« GARRA 300 W/Pasture Seed Hopper
o5 &

98 ~¢
96

.- 94

*|tems 1and 2 - See page 11
*|tem 4 - See page 12
*|tem 5 - See page 13

* [tem 7 - See page 14

* [tem 8 - See page 16
*Item 9 - See page 18
*|tem 10 - See page 19

GARRA14422C n

* Note: Roller Arm Explosion is on page 17.
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» Table GARRA 300 W/Pasture Seed Hopper

2/ 822 =2 2|22
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2 Code Product description S s s5 s 58 Code Product description S 5 s S S
s 8= 5/ g =
*1 | 5084010266-9 | Complete Drawbar 11111 24 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 111]1/[10
*1 15084010282-0 | Complete Drawbar 1 || 25 16010601211-6 | Counterweight 214 6|4
*2 | 5204010604-9 | Complete Wheel Hub 1 26 | 5530017302-0 | Box Support 1
3 15232011991-0 | Left Wheel Shaft 101 27 | 6020090404-7 | Male Quickly Coupling 1/2" 2
3 15232012253-8 | Left Wheel Shaft 1| 1 ||28|5530017440-9 | Hopper Central Support 2
3 15232011989-8 | Right Wheel Shaft 111 29 | 5530017441-7 | Hopper Intermediary Support 2
3 |5232012251-1 | Right Wheel Shaft 1| 1 |30 |5024010075-1 Smooth Washer 10,3 X @25 X 2,00mm 26
*4 |15124010800-7 | Coulter Disc (Plain Disc Blade 18" X 5,00mm) 7 19 | 1113 | 31 6020010402-4 | Pressure Washer 1/4" Media Industry 4
*5 15326011777-3 | Shank 7 19 |11 13 |32 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 10
*6 | 5530017292-9 | Roller Arm Support 2 | 4| 4| 4 | 33]5348050015-2 Complete Limiter Of @51 X 25mm 2
*7 15208012959-9 | Complete Seed Hopper (7 Shanks) 1 34 |5530017439-5 | Hopper Fixation Support 2
*7 15208012957-2 | Complete Seed Hopper (9 Shanks) 1 35 1 5136018146-8 | Platform Plate (7 Shanks) 1
*7 | 5208012951-3 | Complete Seed Hopper (11 Shanks) 1 35 15136018139-5 | Platform Plate (9 Shanks) 1
*7 |1 5208012958-0 | Complete Seed Hopper (13 Shanks) 1 || 35 5136017849-1 | Platform Plate (11 Shanks) 1
*8 | 5528011027-1 | Transmission Hydraulic System (7 Shanks) 1 35 1 5136018136-0 | Platform Plate (13 Shanks) 1
*8 1 5528011028-0 | Transmission Hydraulic System (9 Shanks) 1 36 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 2
*8 15528011008-5 | Transmission Hydraulic System (11 Shanks) 1 37 | 5259010018-8 | Stair 3 Steps 1
*8 15528011029-8 | Transmission Hydraulic System (13 Shanks) 1 || 38 |5530017305-4 | Platform Support 3
*9 |5530017358-5 | Roller Support 2073mm 1 39 |5136015795-8 | Lock Plate 12 2
*9 |1 5530017360-7 | Roller Support 1240mm 2 39 | 51360178351 | Lock Plate 2
*9 15530017361-5 | Roller Support 1528mm 2 40 | 5024010298-3 | Smooth Washer @17 X 044 X 4,75mm 6
*9 |1 5530017362-3 | Roller Support 1828mm 2 || 41 16020130108-7 | Grease Fitting 1/8" 9
*1016020059789-6 | Hydraulic Cylinder "D.A" @2" X @4" X 287mm(Course) X 575mm ( Closed ) 2 42 16020390301-7 | Lock 5,75 X 50mm 7
11 1 6020270122-4 | Nipple R.3/4” 16Fpp Unf(Class1A) X R.3/8" 19F Bsp(G)X42,5mm- W/Hex. 1”(Special) 2 43 | 5432010647-0 | Pin Of @1.1/2" X 200mm 2
12 | 5498010053-0 | Complete Wheel 11X 15 - BI12 Ply 212 441 6020010453-9 | Smooth Washer M33 @34,00 X #60,00 X 5,00mm (Din 125A) 7
12 |5498010242-7 | Wheel 18" X 9" Mounted With Tire 10.5/80-18 (10 Ply) Super Flotation (I1) 2 | 2 || 45 6020050116-3 | Cotterpin 1/4" X 2" 6
13 | 5484010167-6 | Complete Regulator (Scarifier) 1 46 | 5558010489-3 | Piston Lock Of 28Tmm For Rod Of 2" 1
14 1 5150010027-7 | Conductor Seed 6 | 8 | 10|12 || 47 |5348050006-3 Complete Limiter Of @42 X 25mm 2
15 | 5404010895-8 | Main Frame 07 Shanks 1 48 | 6020010414-8 | Pressure Washer 3/4" Media Industry 20
15 | 5404010896-6 | Main Frame 09 Shanks 1 49 | 6020010723-6 | Nylon Clamp for Pipe and Hose (Pa-5X1) 919 9 13
15 | 5404010897-4 | Main Frame 11 Shanks 1 50 | 5530016256-7 | Right Wheelset Support 2
15 | 5404010902-4 | Main Frame 13 Shanks 1 || 51 5530016255-9 | Left Wheelset Support 2
16 |1 5530016299-0 | Support Of Coulter Disc 7 19 |11]13 || 52 |5558010490-7 | Piston Lock Of 281mm For Rod Of @41,27mm 1
17 15196013311-4 | Complete Handrail For 7 Shanks 1 53 16020310591-9 | Round Head Pin 330,53 X 98mm 3
17 | 5196013310-6 | Complete Handrail For 9 Shanks 1 54 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2
17 15196010184-0 | Complete Handrail For 9 Shanks 1 55 16020312083-7 | Hexagonal Head Bolt 5/8" X 7" 11F Unc1A Gr5 Rp 36 | 52 | 60 | 68
17 | 5196013309-2 | Complete Handrail For 13 Shanks 1 || 56 |6020310421-1 | French Head Pin 9,8 X 61Tmm 2
18 | 6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt 4 57 1 6020390308-4 | Lock Nma - Type "R" #4,5 X 80mm 4
19 | 6020010412-1 | Pressure Washer 5/8" Media Industry 46 | 64 | 74 | 80 || 58 | 6020310765-2 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.15/16" Height 14,00mm 36 | 51|60 68
20 |5530017303-8 | Platform lateral Support 1 59 |16020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 515157
21 16020311001-7 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt 4 |1 60 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 2327|3135
22 | 6020311225-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 16F Unf1A Gr5 Rp 16 61 6020311069-6 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt Wth Point 14 18122 |26
23 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1111 1116 /[62]6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 16
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« Table GARRA 300 W/Pasture Seed Hopper

E Code Product description E Code Product description

All
~| 07 Shanks
o | 09 Shanks
11 Shanks
13 Shanks

All
07 Shanks
~ | 09 Shanks
~| 11 Shanks
13 Shanks
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63 | 5136016331-1 | Plate Of 170X 150 X 12,5mm 5372011577-4 | Hose #3/8”W/1Trg and 1Tcg 3000mm
64 | 6020310462-9 | French Head Pin 39,8 X 80mm 2 100 | 5372011677-0 | Hydraulic hose #3/8”w/ 1TRG and 1TCG x 3500mm 2
65 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm 8 101|6020310899-3 | Hexagonal Head Bolt M6 X 1,00 X 60mm CI8.8 Rp
66 | 6020010410-5 | Pressure Washer 1/2" Media Industry 12 1021 5024010360-2 | Smooth Washer @7 X @35 X 2,00mm

67 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 4 103 | 5530018984-8 | Complete Oil Divider Support

68 |6020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 12 104 | 6020079071-8 | Flow divider Mtda08 100L/Min

69 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 12 105 5372011096-9 | Hose @3/8" X 3000mm With 1Tcg And 1Trf With Male Quickly Coupling 1
70 |6020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 4 106 | 60202701194 | Nipple Mf.1/2”Bsp-Or C/Cn and Reb Hex X Mf.3/4” Jiccomp.44,70mm
71 1 6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 10 1071 5372011092-6 | Hose @3/8" X 3000mm With 1Trg And 1Trf With Male Quickly Coupling 1
72 1 6020310759-8 | Self-Locking Nut With Nylon 5/8" 11F Unc Gr5 Ch.15/16" H.19,50mm 2
73 |5080010465-0 | Articulation Bushing 19mm 2
74 16020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 4
75 16020310660-5 | Pin French Cab @28 x 105mm

76 | 54320106420 | Pin 0f @1.1/4" X 210mm

77 | 5530060001-7 | Small Support Of Hoses

78 1 5024010192-8 | Smooth Washer @30 X @52 X 4,75mm(Galvanised)
79 | 5024010352-1 | Smooth Washer @39 X @60 X 4,75mm

80 | 5530017289-9 | Roller Articulation Support 2 444
81 | 5432010025-1 | Pin @1.1/4" X 215mm 1
82 |5136017851-3 | Lower Plate of Rear Roller 2 4144
83 | 6020015973-2 | Pipe Sheet Clamp

84 15138010030-8 | Wrench For Hexagonal Nut 3/4”-7/8"
85 | 6020058710-6 | Wrench For Hexagonal Nut 5/8”

86 | 6020058712-2 | Wrench For Hexagonal Nuta de 1/2”
87 |6020350397-3 | Rim 10.0 Ply x15" (Wheel 11X15) 2| 2
87 1 6020350416-3 | Agriultural Wheel W9" X 18" 2|2
88 | 6020050362-0 | Inner Tube Pa 15/16 22
88 | 6020055650-2 | Inner Tube For Tyre 10.5/80-18(10 And 12 Ply) Super Flotation(I1) Valve Tr15 2|2
89 | 6020310418-1 | Tyre 11X15 Bl 12Ply 22
89 |6020310396-7 | Tyre 10.5/80-18 (10 Linings) Super Flotation (I1) 22
90 | 5484040047-9 | Right Regulation

91 |5484010079-3 | Left Regulation

92 | 6020130108-7 | Grease Fitting 1/8"

93 |5484010166-8 | Regulator

94 | 5372010406-3 | Industrial Blue Hose @1.1/2"

95 16020190010-0 | Funnel Ju-02 (N. 3823)

96 | 6020390309-2 | Lock 100 X 84 X 03mm (2557)

97 | 6020030203-9 | Funnel Type "Y"

98 | 60200107066 | Clamp 044 X 057 X 14.5mm (Carbon Steel)

99 | 5372011817-0 | Hydraulic hose @3/8” w/ 2TCG SAE 100R2AT x 2000mm
99 | 5372011876-5 | Hydraulic hose @3/8” w/ 2TCG SAE 100R2AT x 2700mm 2|2
99 | 5372011827-7 | Hose #3/8" w/2Tcg X 3500mm 2
100 5372011575-8 | Hose @3/8"W/1Trg and 1Tcg 2400mm 2
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e [ [ wv v v v
« Hitch Drawbar HEHEEEE
c _|E| & &S| 5|8
K Code Product description = 8|8 2=
= < < | < | < | <<| <<
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RN
T | < | | < |<<| <
AR AR AR AR AR
1 |5084010265-0 | Hitch Drawbar(Escarificador) I |

2 |5084010281-2 | Cabecalho De Engate(Garra 300 13 Shanks) 1111

3 15332010046-8 | Complete Hitch Shackle 1

4 |5024010404-8 | Smooth Washer 342 X 368 X 12,50Mm 1

5 | 5024010473-0 | Smooth Washer #53 X 880 X 6,30Mm 1

6 |5332010049-2 | Shackle 1

7 |5456010030-5 | Hexagonal Nut @1.5/8" 7F With Hole #1/2" 1

8 16020130100-1 | Grease Fitting 1/4" 1

9 | 6020311046-7 | Hexagonal Head Bolt 1/2" X 3/4" 12F W Gr2 Rt 1

All

Code Product description

Item

5232012651-7 | Wheel Hub Axle

6020350007-9 | Bearing 6206(Skf-Nsk-Timken)

6020350201-2 | Retainer 840,00 X 362,00 X 12,00mm

5080010144-9 | Back Bushing

5096010059-7 | Wheel Hub Cap

6020130108-7 | Grease Fitting 1/8"

5024010904-0 | Washer of articulation Shaft

5080012988-2 | Shaft Bushing

5558210007-0 | Lock "L" Of Shaft

6020310814-4 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.20,00mm
6020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp

6020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00mm
5204010133-0 | Wheel Hub

O 00 N O L1 B W N =

_ o
——

—
~
L O N N B o s NN NS o

_
w

GARRA14422C n



Parts Catalog

>> BALDAN

« Cutting Disc Cart

Item

Code

Product description

All

5530015400-9
5530016652-0
5080011341-2
6010600980-8
52040104984
5232012020-9
5432010510-5
6020250222-1
5566010155-0
6020050113-9
6020130100-1
6020310977-9
5024010298-3
5024010239-8
5024010059-0
6020310784-9
6020310478-5
6020310486-6
6020317443-0
5204020099-1
2861427388-9
5284010001-4
5096010028-7
6020010403-2
5024010289-4
5080011348-0
6020311265-6
6020010406-7
6020310746-6
6020311029-7
5204010088-1
5232030120-3
6020350201-2
6020350007-9
6020130108-7
5080020761-1
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Support Of Spring Rod

Cutting Disc Support

Bushing #16,2 X #26,5 X 83,50Mm
Back Bushing

Complete Hub With Coulter Disc 18" (Coulter Disc Blade 18" X 5Mm)

Bar Shaft @1.3/4" X 334Mm With Washer

Roud Head Pin @5/8" X 148Mm

Helical Spring @43 X @67 X 200Mm

Rod Coulter Disc

Cotterpin 1/4" X 1.1/4"

Grease Fitting 1/4"

Hexagonal Head Bolt M16 X 2,00 X 200Mm CI8.8 Rp
Smooth Washer @17 X 044 X 4,75Mm

Smooth Washer @16,5 X @37 X 3,00Mm

Smooth Washer @16,5 X 829 X 1,21Mm

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm

Heavy Elastic Pin @6 X 60Mm
Heavy Elastic Pin @10 X 60Mm

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm

Complete Hub

Coulter Plain Disc Blade 18 X 5,00 Hc Rd 80Mm + 6H Rd 10,3Mm D=115Mm Doble Bevel

Flange Of Disc Hub

Hub Cap

Pressure Washer M20 Media

Smooth Washer @20 X #58 X 8,00Mm

Bushing 0f 319,50 X @2" X 18Mm

Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
Pressure Washer 3/8" Media Industry

Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm
Hexagonal Head Bolt 3/8" X 1.1/2" 16F Unc1A Gr5 Rt
Disc Hub

Shaft R.@3/4" X 186Mm

Retainer 40,00 X ©62,00 X 12,00Mm

Bearing 6206(Skf-Nsk-Timken)

Grease Fitting 1/8"

Bushing 0f 319,1 X @40 X 15Mm
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« Complete Scarifier Shank

Item
All

Code Product description

5530016302-4 | Fixation Lower Support

5530016298-2 | Support Of Disarm

5432010657-8 | Pin Of @1" X 117Mm

5326011778-1 | Scarifier Shank

6020310025-9 | Hexagonal Head Bolt 3/4" X 7" 16F Unf1A Gr5 Rp
6020010414-8 | Pressure Washer 3/4" Media Industry

6020310745-8 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 11,00Mm
6020130112-5 | Grease Fitting 1/8"

5432010654-3 | Complete Pin @1" X 174Mm

6020312201-5 | Hexagonal Head Bolt 3/8" X 3/4" 16F Unc1A Gr5 Rt
6020010406-7 | Pressure Washer 3/8" Media Industry

6020310802-0 | Self-Locking Nut With Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50Mm
5024010142-1 | Smooth Washer 820,3 X @46,5 X 3,00Mm

5432010656-0 | Shank Fixation Pin

6010602788-1 | Spring Guide Support

6020251723-7 | Helical Spring @65 X @39 X 330Mm

6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
5530016301-6 | Support Of Disarm

6010602866-7 | Shank Support

5566010304-9 | Complete Rod

6020310078-0 | Hexagonal Head Bolt 3/4" X 5" 16F Unf1A Gr5 Rp
5024010258-4 | Smooth Washer 320 X @38,5 X 3,00Mm

6020250318-0 | Helical Spring @23 X @31 X 106Mm

5054010030-3 | Point Of Scarifier Shank

6020310232-4 | Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp

6020010410-5 | Pressure Washer 1/2" Media Industry

6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt
6020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm
6020310756-3 | Hexagonal Nut 1/2" 12F W Gr5 Ch.3/4" Height 11,00Mm
6020310258-8 | Hexagonal Head Bolt 3/4" X 6.1/2" 16F Unf1A Gr5 Rp
6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm
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« Complete Pasture Seed Hopper
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« Table Complete Pasture Seed Hopper

Parts Catalog

GARRA14422C n
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g Code Product description =S/ 8| =|2|e Code Product description = 5|8 =2
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S| 3|33 3|3 3|3
1 15208012961-0 | Complete Seed Hopper (7 Shanks) 1 33 |5024010075-1 | Smooth Washer 10,3 X @25 X 2,00Mm 8
1 |5208012956-4 | Complete Seed Hopper (9 Shanks) 1 34 | 6020010406-7 | Pressure Washer 3/8" Media Industry 4
1 |5208011283-1 Complete Seed Hopper (11 Shanks) 1 35 1 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 414 416
1 15208012953-0 | Complete Seed Hopper (13 Shanks) 1 || 36 |6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 4
2 | 5538010697-2 | Cover Of Seed Hopper For 7 Shanks 1 37 1 6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt 2
2 |5538010696-4 | Cover Of Seed Hopper For 9 Shanks 1 38 |6020310885-3 | Hexagonal Head Bolt Inox 1/2" X 1.1/4" 12F W Rt 2
2 |5538010434-1 | Cover Of Seed Hopper For 11 Shanks 1 39 | 5080020484-1 | Bushing 0f @13,1 X #31,5 X 12,5Mm 2
2 |5538010695-6 | Cover Of Seed Hopper For 13 Shanks 1 || 40 | 6020010432-6 | Plain Inox Washer 13,3 X @27 X 2,4AMm 2
3 15092100010-0 | Complete Seed Distribuotr Box Inclined Rotor 6 | 8 10|12 | 41 |6020310809-8 | Self-Locking Nut With Nylon 1/2" 12F W Gr5 Ch.3/4" H.15,50Mm 2
4 | 5204010481-0 | Left Hub Regulator Seed (Asda Multi) 1 42 1 5092010319-4 | Spare Seed Distributor Box 6|8 10 12
5 |5268010836-6 | Complete Chain Stretcher 1 43 | 5480030001-3 | Seed Register 6 | 8 10|12
6 | 5048010025-2 | Plastic Chock Absorver W/Metalic Reinforcement 5 44 1 5024010344-0 | Special Washer @56 X @71 X 6,30Mm Helicoidal Rotor Guide 6 8 10|12
7 15136180360-8 | Plate Of Support Of Container 1 45 16020010298-6 | Anel 362,6 X 071,5X 2,7Mm 6|8 10 12
8 |6020050642-4 | Container For Instruction Manual 1 46 | 6020010290-0 | Retaining Ring |-72 6|8 10 12
9 16020311002-5 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr2 Rt 4 47 |5432090053-3 | Flat Pin @3 X 58Mm 6 8 11012
10 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 2 48 |5080120001-7 | Bushing Rotor W/Hole 68 1012
11 1 6020010402-4 | Pressure Washer 1/4" Media Industry 62 | 78 | 92 |108 || 49 |5518010003-1 | Helicoidal Rotor 6 | 81012
12 1 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 58 | 74 | 88 | 104|| 50 | 5484010049-1 | Larger Regulator With Scale 1
13 | 5136015829-6 | Plate Of Adjustment Of 35 A OMm 1 51 160200104334 | Inox Pressure Washer 1/4” Media Industry 3
14 | 5538130001-2 | Cover Of Seed Distributor 6 | 8 10|12 |526020130100-1| Grease Fitting 1/4" 2
15 1 6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt 30 | 38| 44| 52| 53 |5080020229-6 Bushing Of @14 X @19 X 33Mm 1
16 1 60203110017 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt 24 132 | 40 | 48 || 54 | 6020311040-8 | Hexagonal Head Bolt 7/16" X 2" 14F Unc1A Gr5 Rp 1
17 | 6020390340-8 | Small Buffer 2 55 | 6020010991-3 | Regulator Lock 1
18 | 5256010088-4 | Gear 34 Teeth 1 56 | 5204010268-0 | Regulator Hub 1
19 | 6020310886-1 | Hexagonal Head Bolt Inox 1/2" X 1.1/2" 12F W Rt 3 57 | 6020010408-3 | Pressure Washer 7/16" Media Industry 1
20 | 6020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 3 58 15296010033-6 | Large Spindle Of Adjustment Shaft 1
21 1 6020310883-7 | Hexagonal Head Bolt Inox 5/16" X 1" 18F Unc2A Rt 2 59 | 5204010270-1 | Large Left Seed Hub 1
22 |6020010404-0 | Pressure Washer 5/16" Media Industry 3 60 | 6020312203-1 | Hexagonal Head Bolt 1/4" X 2.1/2" 20F Unc Gr2 Rt 3
23 1 6020010410-5 | Pressure Washer 1/2" Media Industry 3 61 | 5080011520-2 | Spacer Bushing Of Seed Box Asda Multi 1
24 |16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 3 62 | 60203107466 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 1
25 16020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 3 63 | 54840100084 | Fertilizer / Pasture Seed Hopper Regulator 1
26 | 6020010922-0 | Nylon Belt Pmc 594 - 132X 32 Mm 2 64 1 6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt 1
27 16020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm 4 65 |6020130108-7 | Grease Fitting 1/8" 1
28 |5136018143-3 | Hopper Lower Plate 1 66 | 6020350849-5 | Stretcher Pulley 1
28 | 5136018142-5 | Hopper Lower Plate 1 67 | 60203107601 Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 1
28 | 5136018137-9 | Hopper Lower Plate 1 68 | 5024010239-8 | Smooth Washer 16,5 X 37 X 3,00Mm 1
28 |5136018133-6 | Hopper Lower Plate 1 || 69 | 5024010059-0 | Smooth Washer #16,5 X @29 X 1,21Mm 1
29 | 5232012276-7 | Seed Hopper Shaft 1 70 |6020010412-1 | Pressure Washer 5/8" Media Industry 1
29 |5232012275-9 | Seed Hopper Shaft 1 71 | 6020010252-8 | Retaining Oring 1
29 | 52320122740 | Seed Hopper Shaft 1 72 15268010189-2 | Stretcher 1
29 | 5232012273-2 | Seed Hopper Shaft 1
30 | 6020250252-3 | Helical Spring @23 X 028 X 24Mm 6 810 12
31 | 5024010083-2 | Smooth Washer Sq.17 X @43 X 3,00Mm 12116 | 20 | 24
32 1 6020050101-5 | Cotterpin 1/8" X 1" 12116 1 20 | 24
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Item

Code

Product description

All
GARRA 07 Shanks

GARRA 09 Shanks
GARRA 11 Shanks
GARRA 13 Shanks

WoOoNNNNOO UL A WN =

6020010122-0
6020311257-5
5412010144-0
6020010024-0
5412010004-4
6020251350-9
5372011196-5
5372011197-3
5372011189-2
5372011198-1
6020251339-8
6020310291-0
5024010161-8
5538010588-7
5464010535-9
5024010075-1
6020010394-0
6020310822-5
6020311094-7
6020010414-8
6020310770-9
5530017301-1
6020250418-6
5256010412-0
5140010033-4
5232011832-8
5460010007-9
5368010500-2
5464010406-9
5538010589-5
5412010203-9
6020010060-6
6020310152-2
6020010395-8
6020310820-9
6020130110-9
6020050808-7
6020430221-1
5412010222-5
6020310290-1
6020310016-0
5460010004-4
5460010003-6
6020250116-0
6020250419-4

Pressure Washer M6 Media

Hexagonal Nut M6 X 1,00 Ma CI8 Ch.170Mm H.5,00Mm

Nipple R.1/2" Bsp X R.1.1/16" Un X 55Mm Hexagonal 1.1/4"

0°Ring 2-119 N3006-90Nbr (23,47)

Nipple R.1.1/16" Un X R.1.1/16" Un X 50Mm Hexagonal 1.1/4"

High Pressure Hydraulic Hose 3/4" X 600Mm With 1Tcg And 1Trg (Sae T00R2 At - PT.3100Psi)
High Pressure Hydraulic Hose@1/2” X 6400mm Com 1Tcg E 1Trf C/Engate Rapido Macho
High Pressure Hydraulic Hose @1/2”X 6700mm Com 1Tcg E 1Trf C/Engate Rapido Macho
High Pressure Hydraulic Hose @1/2”X 7000mm Com 1Tcg E 1Trf C/Engate Rdpido Macho
High Pressure Hydraulic Hose@1/2” X 7400mm Com 1Tcg E 1Trf C/Engate Répido Macho
High Pressure Hydraulic Hose 3/4" X 800Mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.3100Psi)
Hexagonal Head Bolt M6 X 1,00 X 15Mm (I8.8 Rt

Smooth Washer @7 X 318 X 2,00Mm

Protection Cover

Lower Protection of Support

Smooth Washer 10,3 X @25 X 2,00Mm

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177Mm H.8,00Mm

Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt

Pressure Washer 3/4" Media Industry

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm

Hopper Right Support (Hydraulic Transmission)

Hydraulic Motor Parker-Tf0280Ms030-Aaaa

Complete Gear 34 Teeth

Cotter Sq.5/16" X 57,9Mm

Transmission Shaft

Complete Shaft Of Clamp

Cmplete Sleeve Bearing With Self Compensationr F-11094 For Hexagonal Shaft 0f 1.1/4"
Chain Protection

Cover Of Protection

Nipple @1.1/16" Un X @7/8" Unf X 50Mm Hexagonal 1.1/4"

0°Ring 6-040 N3006-90Nbr (18,00)

Hexagonal Head Bolt M12 X 1,75 X 40Mm CI8.8 Rp

Pressure Washer M12 Media

Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm

Grease Fitting 1/8"

Chain (Asa 40) 81 Links + Amendment

Flow Controler Valve - Parker - (fg-A12

"T" Nipple

Hexagonal Head Bolt M6 X 1,00 X 75Mm C18.8 Rt

Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt

Shaft Clamp Hexagonal 1.1/4" Hole With Thread

Shaft Clamp Hexagonal 1.1/4" With Hole Passante

Bearing Assy F-110949

Cast Iron Bearing Type Flange (jt-07 With Fitting Grease 1/8" 28F (Frm)
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« Rear Roll Support (GARRA W/Single Levelling Roller)

Item
All

Code Product description

5072011696-8 | Rear Roll Arm

5530016696-1 | Complete Arm Support

6020250348-1 | Helical Spring @31 X @50 X 290Mm
6020050116-3 | Cotterpin 1/4" X 2"

6020130108-7 | Grease Fitting 1/8"

6020310596-0 | Pin @1”X 90mm

5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm
60203105994 | Pin @1”X 53mm

5530016695-3 | Arm Support

5040120970-8 | Bar 0f 2.1/2" X 5/8" X 200Mm
6020010420-2 | Pressure Washer 1" Media Industry
60203107784 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm

O 00 N O L1 B W N =

-
o

—_
p—y
NN = aa W N = W a2

—_
N

Item
All

Code Product description

6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
5024010073-5 | Smooth Washer #8,5 X 20 X 2,00mm

6020310560-9 | Hexagonal Head Bolt M8 X 1,25 X 35mm (I8.8 Rt

6010602916-7 | Roller Support Clamp

6020310557-9 | Hexagonal Head Bolt 3/4" X 7.1/2" 16F Unf1A Gr5 Rp
6020010414-8 | Pressure Washer 3/4" Media Industry

6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm
6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt

9 16020010412-1 | Pressure Washer 5/8" Media Industry

10 | 6020310960-4 | Square Head Pin #37,5X 190mm

11 | 5024010352-1 | Smooth Washer @39 X 360 X 4,75mm

12 | 6020050124-4 | Cotterpin 3/8" X 3"

13 16020130108-7 | Grease Fitting 1/8"

14 15072011760-3 | Rear Roll Arm

15 | 5530017291-0 | Roll Intermediary Support

16 | 5432080008-3 | Lock Pin @31 X 95mm Without Grease Fitting(Hydraulic Opening)
17 |5136017834-3 | Support Bar UHMW

18 | 5136017833-5 | Plate UHMW Of 120 X 60 X 10mm

19 |5420010054-1 | Allen Bolt M8 X 1,25 X 20mm (I8.8 Rt

* 15530017292-9 | Roller Arm Support

O Ny bW =
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* Note: Assembly scheme with the Roller Arm Support.
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 Complete Single Roller

Item

Code Product description

1600mm
1900mm
2150mm

All
= 11300mm

5530017311-9 | Roller Support 1300mm
5530017310-0 | Roller Support 1600mm 1
5530017314-3 | Roller Support 1900mm 1
5530016457-8 | Roller Support 2150mm 1
5502010105-8 | Levelling Roller 1300mm 1
5502010098-1 | Levelling Roller 1600mm 1
5502010111-2 | Complete Levelling Roller Of 1300mm Grease 1
5502010086-8 | Levelling Roller Of 2150mm 1
5204010099-7 | Hub Right/Left Cpl 245mm Grease Without Protection For Shaft @1.1/2” Between Holes 117mm
6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm

5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8"

6020010412-1 | Pressure Washer 5/8" Media Industry

6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt

6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp

5024010298-3 | Smooth Washer @17 X 344 X 4,75mm

5024010140-5 | Smooth Washer @34 X #60 X 8,00mm
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*|tem 3 - See page 19

« Complete Double Roller

Code Product description

Item
1528mm
1828mm
2073mm

Al
= 11240mm

5530017316-0 | Roller Support 1240mm
5530017288-0 | Roller Support 1528mm 1
5530017363-1 | Roller Support 1828mm 1
5530017359-3 | Roller Support 2073mm
5502010105-8 | Levelling Roller 1300mm 1
5502010098-1 | Levelling Roller 1600mm 1
5502030016-6 | Levelling Roller Of 1900mm 1
5502010086-8 | Levelling Roller Of 2150mm 1
5502010119-8 | Levelling Roller 1300mm 1
5502010096-5 | Levelling Roller 1600mm 1
5502010122-8 | Levelling Roller 1900mm 1
5502010120-1 | Levelling Roller 2100mm 1
5204010099-7 | Hub Right/Left Cpl 245mm Grease Without Protection For Shaft @1.1/2" Between Holes 1177mm
54560100224 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8"

6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt

6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp

5024010298-3 | Smooth Washer @17 X @44 X 4,75mm

6020010412-1 | Pressure Washer 5/8" Media Industry

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm
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« Grease Bearing

Item
Al

Code Product description

5368010727-7 | Bearing Dnt/Trs Spare with Grease Without Protection
6020190104-1 | Gascket @90 X @134 X 1/64"

5538010031-1 | Bearing Cover

6020010406-7 | Pressure Washer 3/8" Media Industry

6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020350236-5 | Retainer #49,00 X 876,10 X 17,50mm

6020350054-0 | Bearing 30210

5232030102-5 | Bearing Shaft

6020130108-7 | Grease Fitting 1/8"

O 00 N O L1 B W N =
N = NN B B = W =

Code Product description

Gasket Parker Std 3120-3375

Guide Ring Parker W2-4000-500
Guide Ring Parker W2-2250-500
Gasket Parker 2500-2000-375B
Cleaner Parker D-2000

Ring 0'Ring Parker 2-342 (Shore 90)
Ring Parbak Parker 8-342 (Shore 90)
Ring 0'Ring Parker 2-126
6020190242-0 | Repair Kit Leniors J023548

1023548 Leniors

— =N Al

For replacement parts, please check the cylinder liner - The Baldan
code, the manufacturer’s code and name and the date of manufacture.
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« Conversion Kit For GARRA 11Shanks W/Pasture Seed Hopper

All

E Code Product description

_

*1 15208012951-3 | Complete Seed Hopper (11 Shanks)

33— *2 1 5528011008-5 | Transmisson Hydraulic System
36— 5530017306-2 | Left Support of Seed Hopper

34

—_ -

3
4 |5150010027-7 | Conductor Asda Multi

5 15196010184-0 | Complete Handrail For 9 Shanks
6 |5024010758-6 | Washer @16,5 X 332 X 12,5mm
7

8

9

—
o

5136018317-7 | Back Plate

5068010160-1 | Clamp

6020010723-6 | Clamp (Ag3)

10 | 5259010018-8 | Stair 3 Steps

11 | 5080010465-0 | Articulation Bushing 19Mm

12 | 6020310759-8 | Self-Locking Nut With Nylon 5/8" 11F Unc Gr5 Ch.15/16" H.19,50Mm

13 1 6020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 12

14 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 12

15 1 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2

16 | 5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 8

17 | 5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm 2
1
1
3

N N = = = NN —

18 | 5530017493-0 | Platform Support
19 1 5136017849-1 | PlatformPlate
20 | 5530017494-8 | Complete Platform Support

21 | 5460040004-8 | Clamp "L" Pump Support 16
22 | 6020010412-1 | Pressure Washer 5/8" Media Industry 18
23 16020010410-5 | Pressure Washer 1/2" Media Industry 12
24 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1
25 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 1
26 | 6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 20

27 16020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 1
28 | 5530017302-0 | Hopper Support 1
29 16020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 4
4
4

30 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm

31 |16020010414-8 | Pressure Washer 3/4" Media Industry

32 | 5372010406-3 | Industrial Blue Hose #1.1/2"X 670mm 10
33 160201900100 | Funnel Ju-02 (N. 3823) 10
34 1 6020390309-2 | Lock 100 X 84 X 03Mm (2557) 10
35 | 6020030203-9 | Funnel Type "Y" 10
36 | 6020010706-6 | Clamp 044 X 057 X 14.5Mm (Carbon Steel) 20
37 | KITCSFGARRA300 | Conversion Kit (11 Shanks) W/ Pasture Seed Hopper 1
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1 |6020078829-2 | Sticker Garra300(200 X 1750mm) 21222
2 |6020072038-8 | Sticker Garra300(613 X 148Mmm) 2

3 16020078850-0 | Sticker Seed Distribution Table 1111111
4 16020071077-3 | Sticker Baldan (700 X 100Mm) 2

5 |5206010008-0 | Sticker Baldan Medium (70 X 395Mm) 3414141212122 12(2]2 2
6 | 6020072039-6 | Sticker Garra300(285 X 69Mm) 2

7 160200721546 | Sticker Bogotype Baldan 2121212

8 |5206010307-0 | Sticker Of Gear And Chains Warning (145 X 150Mm) 1111

9 |5206010309-7 | Sticker Platform Warning (107 X 145Mm) T1111]1

10 |5206010278-3 | Sticker For Cleaning The Fertilizer Hopper 10111

11 |5206010221-0 | Sticker Instruction Manual Warning (100 X 160Mm) 1111111

12 1 5206010310-0 StickerDiscWarnin? (150 X 95Mm) 111111

13 16020071996-7 | Sticker Lubrication (75 X 75Mm) N O I

GARRA300 > >>BALDAN = GARRA300 >
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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